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JOINTING sonmiien
PRODUCT

FEATURES

Excellent adhesion to most surfaces
Good mechanical strength and Flexibility
Non sag on vertical surfaces

Durable and weather resistant
Vibration and impact resistant

Scrub by sandpaper and smooth

£ Non shrinkage

SCAN o Non water absorption
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JOINTING SOLUTION

ADVANTAGE T&iair

For wider range of gap size Workable in moist condition,
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High Flexibility
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Good adhesion on various surfaces
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P RO D U CT TESTI N G JOINTING SOLUTION
- Vacuum Leak Test

- Testimg of mockmg condition of 100 tloors building, by putting vacuum pressure and spray water

- Passed the test with zero defect
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* Thermal Cycle Test

- Testing of damage after weathering

Twi gl
- Passed 6 cycles (6 vears) in the test with zero defect
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JOINTING SOLUTION

PRODUCT INSTALLATION

PRECAST WALL




Product Installation RF-134 JOINTING ot
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180 RF-134 RHINOZ Hybrid Jointing Compound

N9 225cm. A9 = 2.5 cm.
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Product Installation RF-134
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Product Skim Flexible
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Product Installation RF-102
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Product Skim Flexible
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Product Installation RF-155 e i
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RHINOZ
LABORATORY TEST REPORT JOINTING SOLUTION

RF-134 : RHINOZ Hybrid Jointing Compound
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RHINOZ
LABORATORY TEST REPORT JOINTING SOLUTION

RF-134 : RHINOZ Hybrid Jointing Compound
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RHINOZ
LABORATORY TEST REPORT JOINTING SOLUTION

RF-134 : RHINOZ Hybrid Jointing Compound

SHRINKAGE (%) : 1ISO-13007-4

CHECKING ITEMS Test Methods Shrinkage (%)
@ 1 day 0.67
@ 3 days 1ISO-13007-4 0.67
@ 7 days (Size 40x160x15 mm) 0.81
@ 14 days 0.86
@ 28 days 0.86

DISCLAIMER : The informabon in his data sheel is given 1o e best of our knowledge Based on Bborgiony tesing and prachical experience, Howener, as i product i oflen

used under condilions bey ond cur Confrol, we cannol guamanbes aniteng bul the qually of he prodect el We reserse the nghl o change the green data wilhoul nolice 0



RHINOZ
JOINTING SOLUTION

TEST INSTRUMENTATION & GENERAL
PROCECURES PRUKSA
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Pass 3 Cycle
General test procedure:

Test profile: Thermal cycle 1. .m

Test Report No.AM/R18/0211-0101
Dated 20 Jul 2018

Tired wmierrs Lidiany

Pl Nl

o
1t
'

i

E

80°C£2°C, surface Toew . WES.. worer g 0
temperature |

i = i -

! &+ j P b 50%C2°C, 95%+2% RH

/ i ! i
355ce2’c, ! : / \
25°CxrC —; \—
1hr 2 hrs | hrkht 3hrs | h;x‘ 1hr.1hr 10 hrs ihr 1 hr

-10"C22"C




T v ' RHINOZ
éﬁl NanNn1INadauaINndgaIuwnand JOINTING SOLUTION

PRUKSA
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TEST INSTRUMENTATION & GENERAL ‘

PROCECURES
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Pass 6 Cycle
General test procedure:

Test profile: Thermal cycle 1. .p:.
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Training Support by RHINOZ JOINTING SOLUTION
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RHINOZ

JOINTING SOLUTION

Project Reference
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Project Reference
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Project Reference
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